Eka

ASSEMBLY INSTRUCTIONS

ITEMNO :
GENERATION DESCRIPTION: QUEEN BED/KING BED
T R A D E
PAGE 1 OF 5
Read intructions carefully prior to assembly.
Thank you for purchasing this quality product. Check carefully for small parts which may have come loose
during shipment. Remove all components from pack and place top down on soft surface such as carpet or cloth to
prevent scratching the finish. Identify and count all parts as specified below.
It is recommended to use two or move person during the assembly process.
HEADBOARD BOX (BOX 1 OF 2)
LIST OF HARDWARE LIST OF PARTS
NO. Description Sketch Quantity
NO. Description Sketch Size Quantity
Headboard >
1 | Longer bolt (@@ |2 5/16 "x6omm | 14pCs A | Headboar mﬂ“mmmm tre
2 | Full-thread bolt @ 5/16 "X80mm $PCS
3 | Hex nut @ 16mmx13mmx13mm | 8 PCS B | Roll Slat (13pcs) 0 1 Set
4 | Spring washer © |@516"-RBW) | 22PCS
SIDE RAIL BOX (BOX 2 OF 2)
5 | Flat washer & [@5/16"-RBW) 22 PCS
LIST OF PARTS
6 | Allenkey l/ (M5x75mmx30mm) 1pC NO. Description Sketch Quantity
7 | Open wrench —= |[(12mm) 1PC
C | Left Headboard Leg 1PC
8 | Screw oo | M4 x 30mm 15 PCS
9 | Short Screw oo |M4 x 20mm 2PCS
D | Right Headboard Leg ﬁ 1PC
E | Footboard 1PC
F | Side rail \ 2PCS
G | Center Rail \ 1PC
H | Support leg — 3PCS
I | Leg 9 2PCS

Made In Vietnam




ASSEMBLY INSTRUCTIONS

ITEMNO :

DESCRIPTION: QUEEN BED/KING BED

PAGE 2 OF 5

Step 1 : Attach the Headboard (A) to Left Front Leg (C) and Right
Front Leg (D) by using Long Bolt (1) Spring Washer (4), Flat

Washer (5) and Allen Key (6).

1 |Long Bolt mml@ (@ 5/16 "X60mm) 10PCS
4 |spring Washer @ (@ 5/16 "X R6.5) 10PCS
5 |Flat Washer @ (D516 "X 19MM ) 10PCS
6 |Allen Wrench | = (M5x75mm x30mm) 1PC

Step 2 : Attach Leg (I) to Footboard (E)

by using Long Bolt (1) Spring Washer (4), Flat Washer (5) and Allen Key (6).

1 |Long Bolt mm@ (@ 5/16 "X60mm) 4PCS
4 |spring Washer @ (D 516" X R6.5) 4PCS
5 |Flat Washer (@5/16"X 19MM ) 4pPCS
6 |Allen Wrench ( (M5x75mm x30mm) 1pPC

Made In Vietnam




ASSEMBLY INSTRUCTIONS

ITEM NO :
DESCRIPTION: QUEEN BED/KING BED

PAGE 3 OF 5

Step 3 : Attach Bed side rail (F) to Headboard (A) and Footboard (E) by using Full-thread bolt (2), Hex nut
(3), Spring washer (4), Flat washer (5) and Open wrench (7)

2 |Full-thread bolt (# 5/16 "X80mm) spes [\ 7
3 |Hex nut (16mmx13mmx13mm) 8PCS

4 [Spring Washer @ (@516 "X R6.5) 8PCS

5 |Flat Washer (@516 "X 19MM ) 8PCS

7 |Open wrench| —2 (12mm) 1pPC

Step 4 : Attach Support legs (H) to Center Rail (G)

Made In Vietnam




ASSEMBLY INSTRUCTIONS
ITEM NO :

DESCRIPTION: QUEEN BED/KING BED
PAGE 4 OF 5

Step 5 : Attach Center Rail (G) to Footboard (E) by using Short Screw (9)




ASSEMBLY INSTRUCTIONS
ITEM NO :




